357 INLINE RIPPER

PARTS

WIL-RICHLLC
h‘geton, ND 58074

H.(701)642.2621
(701)642-3819

Parts Fax

FO. Box 1030 Wa

PRINTED IN USA (74182} 7/05



WARRANTY

The only warranty Wil-Rich gives and the only warranty the dealer is authorized to give is as
follows:

We warrant products sold by us to be in accordance with our published specifications or those
specifications agreed fo by us in writing at time of sale. Our obligation and liability under this
warranty is expressiy Hmited to repairing, or replacing, at our option, within 12 months after date of
retatl delivery, any product not meeting the specifications. We make no other warranty, express
or implied and make no warranty of merchantability or of fitness for any particular purpose.
Our obligation under the warranty shall not include any transportation charges or costs or installa-
tion or any hiability for direct, indirect or consequential damage or delay, Hrequested by us, products
or parts for which a warranty claim is made are to be refurned transportation prepaid to our factory.
Any improper use, operation beyond rated capacity, substitution of parts not approved by us, or any
alteration or repair by others in such manner as in our judgment affects the product materially and
adversely shall void this warranty. Ne emplovee or representative is authorized to change this
warranty in any way or grant any other warranty.

Wil-Rich reserves the right to make improvement changes on any of our products without notice.

When warranty limited or not applicable. Warranty on hoses, cylinders, hubs, spindles, engines,
valves, pumps or other trade accessories are limited to the warranties made by the respective
manufactures of these components. Rubber tires and tubes are warranted directly by the respec-
tive tire manufacturer only, and not by Wii-Rich.

Warranty does not apply to any machine or part which has been repaired or altered in any way so
as in the our judgment to affect its reliability, or which has been subject to misuse, negligence or
accident.

A Warranty Validation and Delivery Report Form must be filled out and received by Wil-Rich
to initiate the warranty coverage.

WARRANTY CLAIMS PROCEDURE

1. The warranty form must be retumed to Wil-Rich within fifteen (15) working days from the repair
date.

2. Parts returned to Wil-Rich without authorization will be refused. The parts must be retained at
the dealership for ninety (90) days after the claim has been filed. If the Service Department would
like to inspect the parts, a packing slip will be mailed to the dealer. The packing slip must be returned
with the parts, The parts must be returned prepaid within thirfy (30) days of receiving authorization.
After the parts are inspected and warranty 1s verified, credit for the return freight will be issued to
the dealer.

3. Parts that will be scrapped at the dealership will be inspected by Wii-Rich Sales Representatives,
District Sales Managers or Service Representatives within the ninety (90) day retaining period.




ORIENTATION
Any reference to left (1) or right (R) sides or com-
ponents is to be understood as being viewed from
behind the impiement and looking forward.

SERIAL NUMBER BREAK

Everyimplement has a serial number located on the
frame. These serial numbers are consecutively as-
signed to the implements as they are manufactured.
To aid in part ordering, we reference the serial num-
ber at the point the change occurred to provide an
accurate means of determining the proper parts.

MODIFICATIONS

It is the policy of Wil-Rich Operations to improve
its products whenever possible and practical to do
so. We reserve the right to make changes, improve-
ments, and modifications at any time without incur-
ring the obligation to make such changes, improve-
ments and modifications on any equipment sold pre-
viously.

ABBREVIATIONS
ASSY .cccsiiirirnsnananses ASSEMbly
(2] 3 5 J T ———————— | P T [
BRKT .vcorrennmmsnnnerennnnns Bracket
CTR ciinriscvsmssssssnnenss CEOnter
GR vvrsnmnansnnnnan: Grade of Bolt
| » J———————— {71 T 210
HDWE ....onvvussnnnennns Hardware
MF aoviinvnnnensnmnnnnnss Main frame
MTG ...cccvvnasnnnsneasenss MOUnting
NC ..National Coarse Thread
NF ........National Fine Thread

Contents

MAIN FRAME ..ot seeeeeceeeerenen 4-8
MF CROSS TUBE ...ovorvecreressessrnscssrns 9
GAUGE WHEELS ..ccooneemmeeressesenans 10-12
COULTER CUTTERS ....overrersnnnnane 13,14
PULL HITCH cooeoceereemieemsesneseessssesescnseas 15
LIFT STATION wocomeeeeeneereeceerenane 16,17
SHANK ASSY ..coorrinmrmmensemsesensessnn 18-21
DISK HILLER ...coonrnsecrmesssessessssscessees 22
ROW SEALER ... emmreereersessssessosecsers 23
SLOT TILL GANG ASSY ..ccoveruunnn 24,25
RIPPER POINTS ...ooncveveeesncnnseseens 26-29
HYDRAULICS ..rotmirereosmscersmssssessans 30-33
HYD CYLINDER .oouovereceerersssassnssassense 34
HYDRAULIC MARKERS ........oounn. 36-40
DECALS oo eeconeensennmseeemssesenee a1
SAFETY LIGHTS ..ovvereeerermssnssanens 42-44

NOTE: Standard nuts and lock washers are not called
out. Anything other than standard will be called out.
STANDARD NUTS AND LOCK WASHERS
881721/4NCNut  882621/4 Lock Washer
881033/8NC Nut  883623/8 Lock Washer

88104 1/2NC Nut 88303 1/2 Lock Washer
B81265/8NCNut  B81295/8 L.ock Washer
881103/4NC Nut  881303/4 Lock Washer
883717/BNC Nut 88341 7/8 Lock Washer



MAIN FRAME 3,4 THRU 7&8 SHANK

SERIAL NUMBER 454655 AND ABOVE

EEPAGE 10

Lo
11tem g;;; 91?)0' U?;;‘;:ggiﬁfitfﬂ /a5 91 Item Part No. Description
T N

2 234234 I57MANFRAME4THRUZSHANK 1o oot I _’%ggé;; 5

233683 357 MAIN FRAME 8 SHANK 30" 18 234102 LOWERS3PTPIN 1-7/16x9.53

234233 357 MAIN FRAME 3 SHANK 10 82060 7/16x1-1/2 CLICK PIN
3 88600  3/4NCx6-1/2GR8BOLT
4 62323 BACKINGPLATE
5 88130  3/4LOCKWASHER
6 88110  BM4NCNUT
7 62318 HDMOUNTING BRACKET
8 89083  5/BNCx6x5-1/2U-BOLT
9 234230  1'9" FRAME EXTENSION

234232 28" FRAME EXTENSION
10 285904  1/2x4 BENTPIN
11 59008  PARKING STAND RETAINER
12 58999  PARKINGSTANDLEG
13 88129  5/8LOCK WASHER
14 88126  5/8NCNUT
15 23039  2.69' COTTERPIN

4

357 Infine Ripper Parts 74192 7/05



item Part No.

1 85776

MAIN FRAME 3&5 SHANK

Serial Numbers 447801 thru 454619

Description
357 Ripper 3 Shank Main Frame (88"

65777 357 Ripper § Shank Main Frame (129"
*§2462 357 Ripper 3 Shank Main Frame (88"
*62463 357 Ripper 5 Shank Main Frame (129"

2 62323  Mounting Plate

3 82318  Stub Mounting Bracket

4 41345 SMV Kt

5 59077 18" Frame Extension
58986  2'8"Frame Extension

8 Gauge Whee! Assembly

{See page 10)

7 BB404  3/4NC x 2-1/2 GRS Bolt

8 8083  5/BNCx6x5-1/2 U-Bolt

<] 68018  Tube {1-5/80D x 1.063 1D x 3.25)

Serial Numbers 452200 and Above
62578  Bushing (1-1/4 0D x.7701D x 3-1/4)
Serial Numbers 452200 thru 447800
10 19432  Bushing {1.2450D x.781 IDx
2-1/47)
11 88670 1NC x 5 1.2 GRS Bolt
12 320080  Click Pin7/16x1-1/2

* {TEM NOT AVAILABLE

<]

item
13

14
15
16

17

18
19
20

Part No.
62452

88600
62453
65779

61023

59165
58999
23048
§9008
23039

Cl-vass7

Description
Spacer (1-7/800 x 1.50i0
x2.81)
3/4NCx 6-1/2 GR8 Bolt
Hiteh Pin 1-7/16x10-28/32
Upper Hitch Pin 1-1/4x7-1/32
Serial Nurnbers 452200 and Above
Hitch Pin 1x4-9/16
Serial Numbers 452200 thru 447800
Parking Stand W/Hardwarse
Parking Stand Leg
Pin Bent 1/2x3-5/16
Parking Stand Retainer
Coftter Hair Pin

NOTE: Standard nuts and lock washers are not
called out. Anything other than standard will be
called out.
STANDARD NUTS AND LOCK WASHERS

88172
88103
88104
88126
88110
88371

1/ANG Nut
3/8NC Nut
1/2NC Nut
S5/8NC Nut
3MANC Nt
7/8NC Nut

88262
88362
88303
88129
88130
88341

1/4 Lock Washer
3/8 Lock Washer
1/2 Lock Washer
5/8 Lock Washer
3/4 Lock Washer
7/8 Lock Washer

357 Inline Ripper Parls 74182 7/05



MAIN FRAME 3&5 SHANK
Serial Numbers 447800 and Below

Ci-raasy

item Part No. Description item Part No. Description
1 58997 357 Ripper 3 Shank Main Frame (88" 16 23220 Hitch Pin {1 Dia x 3-3/4)
58080 357 Ripper 5 Shank Main Frame(128% 17 589165  Parking Stand W/Hardware

2 58691 3-PT. Mast - Right 58998  Parking Stand Leg
3 58082  3-PT. Mast - Left 18 23048  Pin1/2x3-5/16
4 41345 SMVKit 19 59008  Parking Stand Retainer
5 59077  1'9"Frame Extension 20 23038  Cotter Hair Pin
58086  2'8" Frame Extension 21 89093  5/8NCx6x5-1/2 U-Bolt
6 Gauge Wheei Assembiy 22 59102  Angle {Red)
{See page 12)

7 88404  G/ANC x 2-1/2 GB5 Bolt
8 B8403  3/4NC x 8 GRS Boit
g 23008  Bushing {1.245 0D x.781 1Dx

2-1/4"
10 23218 Bushing (1-1/4 OD x 1.0821Dx NOTE: Standard nuts and lock washers are not
21749 called out. Anything other than standard will be
11 88305  3/4NC x 5 GR5 Bolt calied out.
12 32000  ClickPin7/18x1-1/2 STANDARD NUTS AND LOCK WASHERS
13 23010 Bushing {1-7/16 OD'x 1.1251D 88172 1/4NCNut 88262 1/4 Lock Washer
x 2.86) 88103 3/8NC Nut 88362 3/8 Lock Washer
14 13590  Spacer Tube(1-3/4 0D x1-3/161D 88104 1/2NCNut 88303 1/2 Lock Washer
X 2-25/32) 88128 5/8NC Nut 88122 5/8 Lock Washer
15 32008 Pir {1-1/8 Dia x 7-3/4 LG) B0 3/4NC Nut 88130 3/4 Lock Washer

88371 7/8NC Nut 88341 7/8 Lock Washer
* ITEM NOT AVAILABLE

357 Inline Ripper Parts 74192 7/05



MAIN FRAME & WING 12 SHANK 30"

item Part No. Description

1 88059 Rolt Pin 1/2x2-1/2
2 235892 Headiess Pin1-1/2x12
3 235864 357 Main Frame for 12 shank 30
4 235971 3 Shank Wing Left
236508 3 Shank Wing Right
5 88670  BOLT INCx5-1/2 GRS
6 86075 NUT INC
7 88196 1"FLAT WASHER
8 12062F  5x24 HYD CYLINDER

283731 B5"SEALKIT
9 42484  ROLLPIN 1/4x2-1/4
10 42472 HEADLESS PIN 1H2-3/8

357 inline Ripper Parls 74192 7/05



MAIN FRAME & WING 8 SHANK 30"

Item Part No. Description

1 42484  ROLLPIN 1/4x2-1/4

2 42472  HEADLESS PIN 1x2-3/8
3 51226F  4x24 HYD CYLINDER
233730 4 SEALKIT

88264  1NCx6 GRS BOLY
236533 PIVOT ARM

88580  1NCx4-1/2 GR5 BOLT
88348  INCLOCKNUT
236536  LINKARM
235568  HITCHPIN 1-1/4x6-3/8
10 32080  CLICKPIN 7/16x1-1/2
kx| 883498 1NCx4 GRS BOLT

12 236511 2 SHANKWING (FITS BOTH LEFT & RIGHT)
13 88363 1/2NC LOCK NUT

14 88541 12NCx3 GRS BOLT

15 236541  WING PIVOT PIN 1-1/2x8-1/4
16 89087  5/BNCx4x7-1/4 U-BOLT
17 88129  5/8LOCKWASHER

18 88126  BBNCNUT

19 236540 2 SHANKWING REST
20 236505 8 SHANK MAIN FRAME

0o~ g

357 infine Ripper Pars 74182 7/05



MAIN FRAME CROSS TUBE

NOTE: CROSS FRAME TUBE IS CENTERED BETWEEN THE FRONT AND REAR MAIN
FRAME TUBES. CROSS TUBE IS NEEDED TO CONVERT A UNIT FROM A 3PT TO A

PULL TYPE.

NOTE: MAIN FRAME CROSS TUBE CAN BE BOLTED ON YEAR 2003 MODELS. (4,5.6,7,
& 8 SHANK FRAMES ONLY) SERIAL # 454655 THROUGH 455226

ftem Part No.

1

o R, IR S A ]

@~

234234
233583
88291
235942
88130
88110
235917
235018
88579
235941

Description

357 MAINFRAME 4 THRU 7 SHANK {SHOWN)
357 MAINFRAME 8 SHANK 30"
3/4NCx3 BOLT

OUTTER CROSS TUBE PLATE
3/4 LOCKWASHER

3/4ANC NUT

4 SHANK FRAME CROSS TUBE
8 SHANK FRAME CROSS TUBE
3/4NCx5-1/2 BOLY

INNER CROSS TUBE PLATE

357 infine Ripper Parts 74182 7/05



GAUGE WHEEL

BOLT ON SPINDLE
6 - BOLT HUB
YEAR 1997 AND UP

Item Part No. Description

89083  5/BNCx6x8-1/2 U-Bolt
23039  Hair Pin Cotter2.69

66148  Gauge Wheel Leg

88660  7/16NC Lock Nut

41232 1-3/4 Spindle(LS7593F-04)
26585  Triple Lip Seal

0~ o LR —

30405  6Bolt Hub w/Cups
{includes items 186, 17)

11378  1.50 Bore Bearing Core (LM20749)

9 10345  1.25 Bore Bearing Cone {LM&7048)

10 88301 3/16x1-1/2 Cotter Pin

11 88142 1/2NFx1 Wheel Bolt

12 86145  20.5x10x8 10 Ply Whee! Assy
13 11381 Dust Cap

14 88340  7/8NF Slotted Nut

15 16084  Spindie Washer 7/81D

16 10344 2.320D Bearing Cup (LM&84010)

357 Infine Ripper Parls 74192 7/08

10

ftem Part Ne.

17
18
19
20
21
22

11379
B8674
88208
23096
61018
260586

Description
2.5630D Bearing Cup (LM20710)
7/18NCx2-3/4 GRS Bolt
5/8NCx4 GRs Boit
Lock Pin 3/4x3-19/32
Gauge Wheel Mount
Wear Sieeve

NOTE: Standard nuts and lock washers are not
calied out. Anything other than standard will be
calied out.
STANDARD NUTS AND LOCK WASHERS

88172
88103
88104
88126
88110
88371

H/ANC Nut
3/8NC Nut
1/2NC Nut
B/8NC Nut
3/4NC Nut
7/8NC Nut

88262 1/4 Lock Washer
88362 3/8 Lock Washer
88303 1/2 Lock Washer
88128 5/8 Lock Washer
88130 3/4 Lock Washer
88341 7/8 Lock Washer



Htem

DD WM =

GAUGE WHEEL

WELDED ON SPINDLE
5-BOLT HUB
YEAR 19985-1996

Part No.
89083
23039
61028
23108
23100
61029

88301
88142
66145
11381
88340
16084

Description
5/8NCx6x5-1/2 L)-Bolt
Hair Pin Cotter 2.69
Giauge Wheel Arm
Grease Seal (CH12124)
Bearing Cone {1.44643)
5 - Bolt Hub w/Cups
{inciudes iterns 16)
3/16x1-1/2 Cotter Pin
1/2NFx1 Wheei Bolt

20.5x10x8 10 Ply Wheel Assy

Dust Cap
7/8NF Siotted Nut
Spindle Washer 7/8I1D

11

Itemr Part No.

13
14
15
16

88298
23086
81018
23114

Description
5/8NCx4 GRS Bolt
Lock Pin 3/4x3-19/32
Gauge Wheel Mount
CUP (144610)

NOTE: Standard nuis and tock washers are not
called out. Anything other than standard will be
called out,
STANDARD NUTS AND LOCK WASHERS

88172
88103
88104
88126
88110
88371

1/4NC Nut
3/8NC Nut
1/2NC Nut
5/8NC Nut
3/4NC Nut
7/8NC Nut

88262 1/4 L.ock Washer
88362 3/8 Lock Washer
88303 1/2 Lock Washer
B8129 5/8 Lock Washer
88130 3/4 Lock Washer
88341 7/8 Lock Washer

357 Inlina Ripper Parts 74182 7/05



GAUGE WHEEL

4 - BOLT HUB
YEAR 1994

Item PartNo. Description
1 59010  Right Gauge Wheel Mount
58011 Left Gauge Wheel Mount

2 59356  Gauge Wheel Arm
3 23108  Seal(CR12124)
4 23109  Cone Bearing (L44643)
5 23114 Cup (1L44610)
6 23115 4 - Bolt Hub Assembly {Red)
7 88560 1/8x1-1/4 Cotter Pin
8 23113 Wheei! Boit Nut
g 23111 18x950-8 Wheel Assembly
10 23112 DustCap
k8 88300  3/4NF Siotted Nut
12 88548  3/4 SAE Fiat Washer
13 23107 5/8NCx4x3-1/2 U-Bolt
14 89093  5/8NCx6x5-1/2 U-Bolt

357 infine Ripper Parts 74192 7/05

12

NOTE: Standard nuts and lock washers are not
cailed out. Anything other than standard wilt be
calted out.
STANDARD NUTS AND LOCK WASHERS

88172
88103
88104
88128
88110
88371

1/4NC Nut
3/8NC Nut
1/2NG Nut
5/8NC Nut
3/4NC Nut
7/8NC Nut

88262
88362
88303
83128
88130
88341

1/4 Lock Washer
3/8 Lock Washer
1/2 Lock Washer
5/8 Lock Washer
3/4 Lock Washer
7/8 Lock Washer



COULTER CUTTERS

SERIAL NUMBERS 447800 THRU 454654

Item Part No. Description

1

2
3
4

~N ;O

10
11

89093  5/8NCx6x5-1/2 U-Bolt

88476  5/8NCx8 GR5 Boit

58040  Plate

58073  Center Coulter Mounting
Bracket

58978  1-3/4 Diax17.25 Shaft

59101 Collar (Black)

14957 20"Couiter Cutter Plain Blade

14400  20°Coulier Cutter Rippied
Biade

58108  Coliar w/Nut

89059 1/2x2-1/2 Roll Pin

as554 12NCx1-1/4 GRS Bolt

88104 1/2NC Nut

13

ftem Part No.

12 89015
13 58977
14 42388
15 58972

Descriptien
1/2NCx1 GRS Bolt
1-3/4 Dia x 24 Shaft
Flex Couiter
Coulter Mounting Bracket

NOTE: Standard nuts and lock washers are not
called out. Anything other than standard will be

called out.

STANDARD NUTS AND LOCK WASHERS

88172 1/4NC Nut
88103 3/BNCNut
88104 1/2NCNut
88126 §/8NCNut
88110 3/4NC Nut
88371 7/8NC Nut

88262 1/4 Lock Washer
88362 3/8 Lock Washer
88303 1/2 Lock Washer
88129 5/8 Lock Washer
88130 3/4 Lock Washer
88341 7/8 Lock Washer

357 Inline Ripper Paris 74192 7/05



COULTER CUTTER

SERIAL NUMBERS 454655 AND ABOVE

Item PartNo. Deser ipti;tA Item Part No. Description
234261 20" RIPPLE DE
26 234260 COUITER SPRING
89382  5/BNCx1 SET SCREW 27 236553 SPRING BUSHING
234262 CLYMER LOCKING COLLAR o8 88356 3/4NC LOCK NUT

88873  1/2NCxt-1/2 CARRIAGE BOLY

1

2

3

4

5 88770  3/8x2-1/2ROLLPIN 234256  DUSTCAP
6

7

8

9

88558  5/8NFSLOTTED NUT
19949  3/4 SPINDLE WASHER
88446  1/2NCx1 SQHEAD SET SCREW 10345 1{1 /4 !DNBEARENG CONE

29
30
88104  1/2NCLOCKNUT 1
32

88856  8/16x1-1/8 ROLL PIN 33 10344  2.328 BEARING CUP
34
35
36

234249 3/4-6 ACME NUT W/ HOLE :
10 234251 BRIDGE PLATE s eBOI B
11 234248  3/4-6x9 ACME ADJUSTMENT BOLT 234064  COLTER GUTTER ASSY
12 88126  5/BNCNUT
13 88129  5/BLOCK WASHER
14 234248 MOUNTING BRACKET
15 89093  5/8NCx6x5-1/2U-BOLT
16 234250  1-1/2DIASHAFT
17 88308  1/2LOCKWASHER
18 88123  3/4NFNUT
19 234257 SWINGARM
20 234265 SPRINGROD
21 234263  NYLONBUSHING
22 88119  3/4NFx3BOLT
23 234258 FLANGEDBUSHING
24 234259 SPRINGBUSHING CASTING
25 88602  1-1/4FLAT WASHER

14
357 inline Ripper Parts 74102 7/05



PULL HITCH
SERIAL NUMBERS 454655 AND ABOVE

Item Part No. Description
14 88358  5/16 LOCKWASHER
15 238402 COVERPLATE

16 238400 1/2CLAMPHALF (2)
17 238401  TWINPLATE

18 234722 357 PULL HITCH

19 24448 JACK

20 88940  1/2NCx3BOLT

21 88363  1/2NCLOCKNUT

Htem Part No. Description 22 69948  1-3/4x9 HEADLESS PIN
i 69917  TONGUE 23 24458 20K SAFETY CHAIN
2 89018 1/8x1 ROLL PIN 24 89406 3/8NCx6x4-3/4 U-BOLT
3 294757  TONGUE RESTPIN 25 236142  HYDRAULIC HOSE BRACKET
4 88435 14x2.56 HAIR PiN 26 88203 1/4NCx1 BOLT
5 234731 LOWERROD END - RH THRFADS 27 223326 LIGHT PLUG HOLDER
& 234727  ADJUSTMENT ARM 28 236082 RUBBEREDGING
7 234380 UPPERS3PTPIN 24 ag262 1/4 LOCK WASHER
8 32990 7H6x1-1/2 CLICK PIN 30 B8172 1/ANC NUT
g B8550  1/4 GREASE FITTING 3 234313  OPERATORS MANUAL TUBE&BRKT
10 234734  UPPHE ROD END -LH THREADS 32 88261 1/4 FLAT WASHER
11 234234 357 MAIN FRAME 4 THRU 7 SHANK 33 88993  1/4NCx3/4BOLT

233583 357 MAIN FRAME 8 SHANK 3¢ 34 88103  S/BNCNUT
234102 LOWER3PTPIN 35 88362  3/8 LOCKWASHER
36

13 88544  5/16NCx2 BOLT 88282  3/8FLATWASHER

Y
3% ]

15
387 {nline Ripper Parts 74192 7/05



LIFT STATION

SERIAL NUMBERS 454655 AND ABOVE

¥tem Part No.

Lo IS L N B

O W~

10
11
i
13
14
15
16

284756
88475
88303
88104

234750

234742

234743

234758
49398

234764

222038
42472
88196
88137

915402
42253
88847
88341

Deseription
PN 1-1/2x8
1/2NCx1-1/2 BOLT
172 LOCK WASHER
1/2NCNUT
REAR STRUT LIFT STATION
REAR STRUT - LH (SHOWN)
REAH STRUT - RH
YOKE HUB ASSY (16" SPINDLE)
WHEEL ASSY, 11Lx156B 8" 12PLY
4x12 HYD CYLINDER
4'SEALKIT
HEADLESS PIN 1x2-3/8
1" FLAT WASHER
3/16x3-3/4 SPRING PIN
5/16x2-3/4 LYNCH PIN
2" CYLINDER CHANNEL LOCK
7/BNCx8 BOLT
7/8 LOCK WASHER
18

357 inline Ripper Parls 74192 7/05

Item Part No.
17 88371
18 88040
18 88492
20 88103
21 234762
22 88281
23 88262
24 88172
25 88362
26 234761

Description
7/8NCNUT
3/8NCx4x7 U-BOLT
1/4NCx2 GR8 BOLY
3/BNCNUT

FLOW DIVIDER MNTING PLT
1/4 FLAT WASHER
1/4 LOCK WASHER
1/4NC NUT

3/8 LOCK WASHER
FLOW BIVIDER



YOKE HUB ASSEMBLY

FOR LIFTSTATION (PAGE 16)

Hem Part No.

W o~ T b )P

10

12

88263
54731
208981
55150
88133
88299
58204
12456
62400
16082
54728
63831

Description
1/BNPT GREASE FITTING
BEARING CONE
2*INTERNAL TRIPLE LIP SEAL
SPINDLE LOCK
3/16x2 COTTER PIN
INFSLOTTED NUT
1-1/2x22 SPINDLE
SHAFT SEAL
20Dx6 SEALED SPINDLE TUBE
BEARING CUP
HUB W/ CUPS (INCLUDESITEM 10)
9/16NFx1-1/8 WHEEL BOLT

357 inline Ripper Parts 74192 7/05



1500# & 2000# SPRING RESET SHANK ASSEMBLY
SERIAL NUMBER 454619 AND BELOW

Note: Use exireme caution when dis-
assembling spring assemblies.
Spring assemblies are pre-loaded.
Disassemble slowly, loosening from
both ends evenly.

item Part Ne. Description

Item Part No. Description 11 88550  Grease Fitting
59331  Spring Package - 1500# 12 62414  Shank Arm Mounting Bracket
(inciudes items 1, 4, 5, 17, 13 14087  1NCx7 GRS Bolt
18 & 20_) 14 58968  Flat
50332  HD Spring Package - 2000# 15 88168  1NC Locknut
{Includes tems 1, 4, 5, 17, 18 59014  3/4NCx6x8 L-Bolt
18 & 20) _ ) 17 88110  3/4NCNut
1 23378 Cor'npress:on Spring - 15004 18 50004 1500# Spring Pivot (5%)
, 59323 Spg?g gia;k) (HD) - 2000# 59316  2000# HD Spring Pivot {Black)(8-1/2%)
2 55!8356 g/'éh A c ﬂ;tl 19 88111 3/4NCx3-1/2 GR5 Bolt
3 592909360 ; '%t i ;;({mgs ate o 20 59084  1500# Spring Pivot {57)
eft Locking Spring Piate 50316  2000# HD Spring Pivot (Black){9-1/2")
4 58970  3/4NCx19-1/2 Threaded Rod - 1500# ,, 64409  3/4NCx3-1/2 GRS Bolt
58314 3/4NCx24 Threaded Rod (HD) - 2000#
5 88131 3/4|D Flat Washer NOTE: Standard nuts and lock washers are not
? 58071 Parabolic Shank called out, Anything other than standard wili be
8 84615  Straight Knife called out.
g 88335 3!4NQx7 GRS Bolt STANDARD NUTS AND LOCK WASHERS
10 61800 357 Ripper Shank Arm 88172 1/4NC Nut 88262 1/4 L.ock Washer

88103 3/8NC Nug 88362 3/8 Lock Washer
88104 1/2NC Nut 88303 1/2 Lock Washer
88126 5/8NC Nut 88129 5/8 Lock Washer
88110 3/4NC Nut 88130 3/4 Lock Washer

.8 88371 7/8NC Nut 88341 7/8 Lock Washer
357 Inline Ripper Parts 74182 7/05



3000# SHANK ASSEMBLY

SERIAL NUMBERS 454619 AND BELOW
Note: Use extreme caution when disas-
sembling spring assemblies. Spring as-
semblies are pre-loaded. Disassemble
slowly, loosening from both ends evenly.

Item Part Ne. Description Item Part No. Description
681304  3000# Spring Package 15 88305  3/4NCx5 GRS Bolt
{includes items 7, 8, 9, 10, 21) 16 62321 HD Left Spring Plate
1 88403 3/4NCx8 GRS Bolt 17 61801 357 Ripper Shank Arm
2 88550  Grease Fitting 18 14987 Pivot Bolt
3 61285  lLocking Bracket 19 88348  1/2NCHeavy Nut
4 86169  1NF Lock Nut 20 58071 Parabolic Shank
5 234288  Shank Arm Mounting Bracket 21 58970  3/4NCx18-1/2 Threaded Rod
8 61281 3/4NCx10 GR8 Cap Screw
7 88110  3/4NC Nut NOTE: Standard nuts and fock washers are not
8 88131 3/4 Elat Washer C:ﬂeg out. Any{hmg other than standard will be
; ; called out.
10 saae o Spring Grey STANDARD NUTS AND LOCK WASHERS
13 64410  3/4NCx3-1/2 GRS Sheer Bol 88104 1/2NONut 88303 1/2Lock Washer
14 64400  3/4NCx3-1/2 GRS Pivot Bolt 88126 &/BNCNut 88129 5/8 Lock Washer

88110 3/4NC Nut 88130 3/4 Lock Washer
88371 7/8NC Nut 88341 7/8 Lock Washer

19
357 inline Ripper Parts 74162 7/05



3000# SPRING RESET SHANK ARM ASSEMBLY

SERIAL NUMBERS 454620 TO CURRENT

Item Part No.

Li=Je: B B3 B4 RN 4 L R

10

12
13
14
15
16

89130
234397
86169
88436
14987
61281
234290
88305
5897
233739
89401
64409
61800
234201
61288
23377

Description

3/4NCx6-1/2 BOLY

LOCKING BRACKET
1"NFLOCKNUT

7/8NCx7 GRa BOLT
PIVOTBOLT

3/4NCx10 GR8 CAP SCREW

LH SPRING PLATE

3/4NCx5 BOLT

PARABOLIC SHANK

MINAMAL DISTURBANCE SHANK
3/4NCx3-1/2 TAP BOLY
3/4NCx3-1/2 GRS BOLT (GOLD)
357 RIPPER SHANK ARM

RH SPRING PLATE

PIVOT SPRING

COMPRESSION SPRING

20

357 Inline Ripper Parts 74182 7/05

Item Part No.
17 58970
18 88131
18 88110
20 88358
21 234288
22 88341
23 88371
24 61304

Description

3/4NCx19-1/2 THREADED ROD

3/4 FLAT WASHER

3/ANCNUT

3/4NC LOCK NUT

SHANK ARM MOUNTING BRACKET
7/8 LOCK WASHER

7/BNCNUT

SPRING PACK ASSEMBLY
(INCLUDES, 15,16,17,18,&19)



SOLID MOUNT SHANK ASSY

Hem Part No. Description

234357 LOCKING BRACKET

235908  SOLID MOUNT BRACKET
89169  7/BNCx7-1/2BOLT
58971  PARABOLIC SHANK

233739  MINIMAL DISTURBANCE SHANK
89401 3/4NCx3-1/2 TAP BOLT
64409  3/4NCx3-1/2 GR8 BOLT (GOLD)
88110 B/A4ANCNUT
88130  3/4LOCKWASHER

10 88356  3/4NCLOCKNUT

11 88341  7/BLOCKWASHER

12 88371  7/BNCNUT

13 89130  3/4NCx6-1/2BOLY

WO ~N~NMN D WN -

21

357 inline Ripper Parts 74192 7/05



DISK HILLER
(Fits on Parabolic shank only)

Item Part No. Deseription
223230  SPACER (13/161Dx1-1/20Dx5/8)
10210 3/4NCx4-1/2 FULL THREAD TAP BOLT GR5
88953  3/4NCx4-1/2GR8 BOLT
88381  5/8NCx4-1/2BOLY
223231 DISKHIULLER
223141 LEFTSIDE PLATE
223142  RIGHT SIDE PLATE
88369  5/8NCLOCKNUT
BB356  3/4NCLOCKNUT
236786 DISK19-1/2DIA
236787 HUBCOMPLETE 4-BOLY
236788 HUB4-BOLY
236788 RACE
236790 BEARING - INNER
236791 BEARING - OUTER
236792 HUBCAP
236793 CAPRETAINER
236794 COMPRESSION SPRING

BWEMU AN -

—

22
357 Indine Ripper Parls 74192 7/05



1tem Part No.

e T & A L Y

10
1
12
13
14
15
16
17
18
18

21

24

Description
88408  5/BNCx2-1/2BOLT
88401 3/4NCx3-1/2 GRS TAP BOLT
88275  3/4NCx4 GHB BOLY
88507  1/2NCx3-1/2BOLT
223891 1/2NOC3 BOLY
68575  CARRIAGEBOLY
60012  SPRING PLUG ASSY
INCLUDES:

11397 SPRING HANDLE
11510 SPRING
11388 SPHING PLUG

19988
88873
19996
88440
88439
88475
88347
220023
10345
19949
88306
223468
15471
14367
88303
88104
88126

COULTER HUB ASSY
1/2NCx1-1/2 CARRIAGE BOLT
1-1/41D BEARING CONE (LM67000LA)
1-1/4x1-7/8x14GA BUSHING
1-1/4x2-1/4x10GA BUSHING
1/2NCx1-1/2 BOLT

1/2 FLAT WASHER

ARM

1-1/4 BEARING CONE (LM67048)
3/41D SPINDLE WASHER

3/4NF LOCK NUT

ROW SEALER WHEEL

COULTER GASKET

DUSTCAP

1/2 LOCK WASHER

1/2NCNUT

5/8NCNUT 23

Item Part No.

25
26
27
28
29
30
K
32

4888

88129
220008
23183
88501
223470
41452
22463
223460
88304
220000
88356
233739
61800

ROW SEALER

Description

5/8 LOCK WASHER

DISK WHEEL MOUNT

1/2NCx2 FULL THREAD CAP SCREW
5/8NCx4x4-1/4 U-BOLT

4" SHANK FRAME BRACKET
CENTERING WASHER

3/aNF LOCKNUT
SHANKHOLDER

1/2NF LOCK NUT

SHANK FRAME BRACKET
3/4NCLOCKNUT

MINIMAL DISTURBANCE SHANK
357 RIPPER SHANK ARM

357 intine Ripper Parls 74182 7/05



SLOT TILL GANG ASSEMBLY

NOTE: BASKET ARM STOP IS BOLTED
ON SHANK ASSEMBLY'S THAT ARE
BOLTED ON THE THE WINGS ONLY.
THIS CONTROLS THE MOTION OF THE
BASKET ARMS WHEN UNIT IS BEING
FOLDED.

24
357 Indine Ripper Parls 74192 7/05



ftem Part No.

WM @D bR RS

10

12
13
14
15
16
17
18
19

21

NBRRBR

SEIEEREOHR28BELBRLBBLEBR

o Oy
O

234288
89402
88363

284047
88550

234042
88132
88860
88541
14367

234048
15471
88306
18949
10345
19998
88873
15986
88439

234030
15522
15821
88303
88104
88754
88405
88127

234039
88358
21129
21130
88519

234038
88126
88129
88453

234053
88294
89403

235809

235913
88410

235908
88679

237331

236903
88347

234041

234050

238527
88503

Description

SHANK ARM MOUNTING BRKT
7/8NC JAM LOCK NUT
1/2NC LOCK NUT
FLOATING ARM

1/4 GREASE FITTING
DISC GANG BUSHING
7/8 FLAT WASHER
7/BNCx6 GR8 BOLT
1/2NCx3 BOLT
DUSTCAP

3/4" - 12 WAVE BLADE
COULTER GASKET
3/ANF LOCK NUT

3/4 SPINDLE WASHER

1-1/41D BEARING CONE (LM67048)

COULTER HUB ASSY
1/2NCx1-1/2 CARRIAGE BOLY

1-1/4 BEARING CONE (.M67000LA}
1-1/4%2-1/4x10GA MACHINERY BUSHING

DISK MOUNT

QUTER MOUNT PLATE

INNER MOUNT PLATE

1/2 LOCK WASHER

1/2NC NUT

3/4 INTERNAL LOCK WASHER
3/4NCx1-3/4 BOLT

5[16NC NUT

CRUMBLER BASKEY

516 LOCK WASHER
FLANGETTE

BASKET BEARING

5/16NCx1 CARRIAGE BOLY
BASKET MOUNT

5/8NC NUT

5/8 LOCK WASHER
5/8NCx4x4-1/2 U-BOLT

DISC MOUNT PLATE

5/8NCxe2 BOLY

7/8NCxE BOLY

BASKET ARM PIVOT BUSHING
SOLID MOUNT FLOATING ARM
1/2NCx2-1/2 BOLT

SOLID MOUNT SHANK ARM MNTING BRKT

1/2NCx2 BOLT

WING AXLE LINKAGE BUSHING 1-1160Dx9/18ID

357 BASKET ARM CHAIN
1/2 FLAT WASHER
DISC CLAMP BRANCH

WAVE COULTER ASSY (INCLUDES {TEMS 10 THRU 20, 23, & 24

BASKET ARM STOP
5/8NCOx3x5-1/4 U-BOLT

25

357 Iniine Ripper Parts 74192 7/05



MINIMAL DISTURBANCE POINT

88665-3/4NC  — @.
LOCKNUT 6.
88548 - 3/4 FLAT WASHER

/

@ 88841-3/4NCx2-3/4

% GRS BOLY

234300 - SHIN GAURD

CLAMP \

™~ 233739 - MINIMAL DISTUR-

234299 - MIN BANCE SHANK

DISTSHANK
SHIN GAURD

/\/;‘?3
/}{Z ~ {0 /88904-1;’2x2 ROLL PIN (TYPICAL)
/f,]»]’ //{{-{-_M-} /// \%
/// ’’’’
/{\; /e
NS \34296 - MINIMAL DISTUR-
g%?%’ -CASTWING BANCE CAST POINT
STRAIGHT KNIFE ASSY

64615 - STRAIGHT KNIFE

59254 -7 INCH KNIFE\

Qg 88904 - 1/2x2 ROLL PIN

26

357 Infine Ripper Parts 74192 7/05



RIPPER POINTS

PARABOLIC & STRAIGHT KNIFE SHANKS

NEW RIPPER POINT INSERTS (#7) CAN BE WELDED TO #8 RIPPER POINT. WHEN
WELDING INSERTS, IT iS RECOMMENDED YOU USE A LOW HYDROGEN OR NICKEL
BASE ROD, SMALL DIAMETER USING LOW AMPERAGE (90-120 AMPS). INSERTS
ARE AVAILABLE THROUGH WIL-RICH PARTS

Item Part No.
52538

52540
220329

41810
88004
53269
53370
47739

bW -

Description

2 Plece Winged Guard/Tip
{ncludesitems 4,8 & 12)

2 Piece Guard/Tip

{Includes terns 6, 8 &12)
INSERTRIPPER POINT

(INCLUDES 9,10, 11)
Ripper Point

1/2%2 Roll Pin

Cast Ripper Point
Winged Guard

Shin Guard (7PC Bar)

27

Item Part No.

8
7
8
9
10
11
12
13
14

53376
53371
62301
221414
221398
88303
89059
53303
59254

Description
Guard
Ripper Point Insert
Tip
INSERT FACE BOLT ON
INSERT RIPPER POINT BASE
1/2 Lock Washer
1/2x2-1/2 Roli Pin
Ripper Point Insert
74 KNIFE

357 Infine Ripper Parts 74182 7705



PARABOLIC SHANK

58971 - PARABOLIC SHANK

53376 - SHIN GUARD

62391 - RIPPE
POINT

\

89058 - 1/2x2-1/2 ROLL PIN

58971 - PARABOLIC SHANK

53370 - WINGED GUARD

28

357 Infine Ripper Parts 74182 7/05



FURROW ASSEMBLY

e en S HOCK ggory 58 FLAT

WASHER
88126 - 5/8NC NUT

61426 - FORROWER MOUNT

88408 - 5/8NCx3 GRS
BOLT

61427 -7"
FURROWER

88598 - 7/16NCx1-1/2
FR5 PLOW BOLT

88269 -7/16 LOCK WASHER

88270 - 7/16NC NUT

29
357 inline Ripper Paris 74192 7/05



Item Part No.

~N A Ny -

10
11
12
13
14
15
16
17
18
18
20

60640
13234
208612
13238
87140
25602
234767
222038
56534
683834
25594
689082
89686
222019
13268
13261
13234
24024
26594
234761
28581

Description

QUICK DICONNECT COUPLER
ADAPTOR 8MJ-8MPT
HOSE 1/2x204 8F.JX-8FJX
TEE 8MJ-8MJ-8MJ
ADAPTOR 6MJ-6MORB
HOSE 3/8x65 BFJX-8F.JX
4x12 HYD CYLINDER
SEALKIT

TEE 8MJ-8MJ-BMORB
1-3/4 STOP PACKAGE
HOSE 3/8x21 8FJX-8F.JX
ELBOW 4MPT-8FPT

PILOT CHECK VALVE 1/2NPT
ELBOW BMJ-6FJX

HOSE 3/8x78 8FJX-8FJX
HOSE 3/8x30 8FJX-8FJX
ADAPTOR BMJ-8MPT
ADAPTOR 8MORB-8MJ
HOSE 3/8x21 BFJX-8FJX
FLOW DIVIDER/COMBINER
ELBOW 8MuJx8FJX

357 Inline Ripper Parts 74192 7/05

30

CAUTION: CYLCLE CYLIN-
DERS SEVERAL TIME BE-
FORE LOWERING UNIT ON
WHEELS. THIS MUST BE
DONE TO PURGE ALL AIR
— OUT OF THE SYSTEM.

NOTE: ITEM 20 IS USED ON 8 SHANK
FOLDING UNITS ONLY.



12 SHANK MAIN LIFT HYDRAULICS

Item Part No. Description
1 235969  4-1/2x12HYDRAULIC CYLINDER
238474  4-1/2"SEALKIT

2 13483  HOSE 3/8x120 8FJX - 8FJX
3 25580  ELBOW SMORBx8MJ
4 235868  4-3/4x12 HYDRAULIC CYUINDER
238475  4-3/4SEALKIT
5 13234  ADAPTEH 8MJx8MPT
6 60840  QUICK DISCONNECT COUPLER
7 234947  HOSE 3/8x194 8FJX - 8FJX
8 13238  TEE 8MJxBMJx8MJ
9 25504  HOSE 3/8x21 8FJX - 8FJX
10 14644  HOSE 3/8x36 8FJX - 8F.JX
11 235967  5x12 MYDRAULIC CYLINDER

238476  5"SEALKIT
12 235386 HOSE 3/8x137 8FJX - 8FJX
13 234938 HOSE 3/8x220 8FJX - 8FJX
14 13482  HOSE 3/8x108 8FJX - 8FJX
1] 233689 HOSE 3/8x180 8FJX - 8FJX

31

357 inline Ripper Parts 74192 7/05



12 SHANK HYD FOLD

Hem Part No. Description
1 12062F  5x24 HYDRAULIC CYLINDER
233731 5'SEALKIT
25603  3/8x75 BFJIX - 8FIX HOSE
13238  TEE SMUx8MJx8MJ
13234  ADAPTER 8MJxBMPT
60640  QUICK DISCONNECT COUPLER
13484  HOSE 3/8x156 8FJX - 8FJX
13261 HOSE 3/8x30 8FJX - 8 FJX
25501  ELBOW BMJUx8FJX
56534  TEE 8MJx8MJxBMORB
15515  HOSE 3/8x62 8FJX - 8FJX
25580  ELBOW SMORBx8MJ

ToReNOLRGN

U —y

32

357 Inline Ripper Parts 74102 7/05



8 SHANK HYD FOLD

Item Part No. Description

1 60640 QUICK DISCONNECT COUPLER
2 13234 ADAPTER SMIx8MPT

3 13484  HYD HOSE 3/8x156 8FJX - 8FJX
4 13238 TEE BMJx8MIx8M]

3 13265 HYD HOSE 3/8x56 8FIX - BFIX
6 51226F  4x24 HYD CYLINDER

233730 4" SEALKIT

7 23580 ELBOW 8MORBx8MJ

8 14644  HYD HOSE 3/8x36 8FIX - 8FJX
9 56534 TEE SMIx8MIxBMORDB

16 13261 HYD HOSE 3/8x30 BFIX - 8FIX

33
357 inline Ripper Paris 74192 7/05



4x12 HYD CYLINDER

Ttem Part Ne. Description

234764  4x12 HYD CYLINDER
222038 SEALKIT

238362 PISTON ROD

238363 TURE

238364  TIE ROD

238365  PISTON

238366  GLAND

238367 BUTT

238368  CLEVIS

~1 O LA s L B e

34

357 Infine Ripper Parts 74192 7/05



PAGELEFT BLANKINTENTIONALY

35
357 inline Ripper Parts 74192 7/05



6 & 8 SHANK UNITS ON 30" SPACING HYD MARKER

CAUTION: DO NOT INSTALL MALE
A EXTENSION AND DISK ASSEMBLY
"'\\ UNTIL HYDRAULICS HAVE BEEN

T PURGED OF AIR. AFTER PURGE,
\ INSTALL INTO MARKER IN RE-

2 TRACTED POSITION WITH HEAD
/ /3 GUARD TO THE BOTTOM.

5 NOTE: THIS MARKER 1S SHEAR BOLT
/ PROTECTED. IF SHEAR BOLT IS MISS-

ING, REPLACE IMMEDIATELY FOR
] PROPER OPERATION. (ITEM 33) ON 6
/ SHANK 30" UNITS - REMOVE 24" FROM
/ ITEM 11,

36

357 inlina Ripper Parts 74192 7405



Item Part No.

o B & TN R B o

DO m~

H
12
13
14
15
16
17

18

19

838

BHR 8y«

88892
236747
236748
236749
236750
236751
236752
236733
236754
236755

88507

88347

88303

88104
236756
236757

88363
236758
236758
236760
236761
236762

88581

88162

88997

88237

8a272

88611
236763
2086764
236765

80078
236766
236767
236779
236768

88125
206769
236770
236771
236772
236773
286774

88541

85005

88832

88454

88561
286775

Description
12NFx1-1/2BOLT

DUST CAPPROTECTOR
DEPTH BAND
DISKBLADE

DUSTCAP

HUB

BEARING CUP

BEARING

SEAL

SPINDLE

1/2NCx3-1/2 BOLT

1/2 FLAT WASHER

1/2 LOCK WASHER
1/2NCNUT

6FT MALE EXTENSION
SPRING

1/2NC LOCKNUT
FLOATING LINK

1" DIA PIN

1-1/4" DIAPIN

PIVOT ARM RH {(SHOWN}
PIVOT ARM LH
J/BNCx2-1/4BOLT
3/8NC LOCK NUT
1/4NCx1-3/4 BOLY

1/4NC LOCKNUT
3/4NCx4 BOLT

3/4NC LOCKNUT
BREAKAWAY BRACKET
1/2NCx8 CARRIAGE BOLT
PIN

3/16x1-3/4 ROLL PIN
LARGE ROLLER

2.75x12 HYD CYLINDER
2.75° SEALKIT
CYLINDEREYE BOLT
T'NCNUT

6FT MAIN BEAM BRH (SHOWN)
6FT MAIN BEAM LH
1/2x6 PIN

TRANSPORT LOCK RH
TRANSPORT LOCK LH (SHOWN}
ROLLER

1/2NCX3 BOLT

5/18NCx3 SHEAR BOLT
5/16NC LOCK NUT
1/2x1-1/2 SQHEAD SET SCREW
1/2NC JAM NUT

HEAD GUARD

37

357 Inline Ripper Pards 74192 7/05



HYD MARKER MOUNT
SERIAL NUMBER 456334 AND BELOW

Ftem Part No. Description
1 223758 MARKER ASSEMBLY (WHOLE GOODS)
2 233583 MAIN FRAME 8 SHANK
234234  MAIN FRAME 4-7 SHANK

3 236776 MOUNTING BRACKET

4 33865  5/8NCxax7-1/2 U-BOLY
88129  5/8 LOCKWASHER
88126  5/8NCNUT

5 89083  5/8NCx6x5-1/2U-BOLT

6 88011 3/BNCx2 BOLT
88362  3/8 LOCK WASHER
88103  3/BNCNUT

7 238777 MOUNTING PLATE

8 236778  SEQUENCEVALVE

38
357 Inline Ripper Parts 74102 7/08



48" - 8 SHANK

24"- 6 SHANK

Item Part No.

1 223759
2 233583
234234
3 238460
4 88145
88128
88126
5 88097

HYD MARKER MOUNT
SERIAL NUMBER 456335 AND UP

Description
MARKER ASSEMBLY (WHOLE GOODS)
MAIN FRAME 8 SHANK
MAIN FRAME 4-7 SHANK
HORIZONTAL MOUNTING BRACKET
5/8NCxaxb-1/4 U-BOLT
5/8 LOCK WASHER
5/8NGNUT
S5/8NCx4x7-1/4 U-BOLT

39
357 infine Ripper Paris 74182 7/05



MARKER HYDRAULICS

236767 - 2.75x12 HYD CYLINDER
/ 236779 -SEALKITSKR2.75

236780 - BMORE-6FPTX ELBOW

24104 - BMORB-6MJ ELBOW\
236781 - 6MPT-6FPTX RESTRICTOR

13238 - 8MJ-8MJ-8MJ TER

. - &
236783 - 6FIX-6FJX HOSE 3/8x60 236782 - BF JX-6MPT HOSE

236784 - BFJIX-8MORB HOSE 3/8x264

60840 - QUICK DISCONNECT
COUPLER

e 26778 - MANUAL SEQUENCE VALVE

. 58543 - BMORB-6MJ ADAPTOR

236785 - SFIX-BMORB HOSE 3/8x264

Only use thread sealant to install the restrictor into
the cylinder fitting. All other fittings are either flare
or 0-ring and do not require scalant.

CAUTION: CYCLE MARKERS SERVERAL TIMES BEFORE IN-
STALLING THE FINAL ARM THAT HOLDS THE DISK. CON-
TINUE TO HOLD THE TRACTOR LEVER AFTER THE MARK-
ERS FULLY EXTEND TO REPHASE CYLINDERS AND PURGE
AIR. DO THIS FOR EACH MARKER.

357 intine Ripper Parts 74182 7/05



SERIAL NUMBER
PLATE LOCATION

Tix prencent aprhol ury o chath:
» Tongin tHok faphdly when

et Trods taeior.

236746 - WARNING DECAL

DECALS

41345 - 5.M.V EMBLEM

NOTE: 59256 - WIL-RICH
AND 357 DECALS ARE ONE

WIL-RICH

CAUTION: Keep all safety decals
and reflectors clean, readable and
in good condition.

If a decal or reflector cannot be
easily read, seen, or has been
painted over, replace it immedi-
ately. Decals and reflectors may be
ordered through your WIL-RICH
dealer.

ON:

24227 - WARNING DECAL

O AVOID POSSIBLE INJURY:

« Always lower Implemant ta the
ground for servicing or when not
It uss.

* Naver aflow anyone to ride on
Implaraant,

« Kgap everyone ciear of tractor
and Imploment while In use or
whiletractor is running stv

31926 - CAUTION DECAL

3587 indine Rippar Parts 74192 7/05



SAFETY LIGHTS

54597 - 30' HARNESS

223145 - AG MODULE

/ /2231 46 - WISHBONE 4 LEAD

NOTE: ROUTE LIGHT HARNESS THRU
NOTE: MOUNT AMBER LIGHTS AS

LIGHT ARMS.
WIDE AS POSSIBLE. THE AMBER
LIGHTS MUST BE MOUNTED NO MORE
THAN 16" FROM THE IMPLEMENT EX-
TREMITIES,

223143
AMBER LIGHT (2)

K
%
' 223144
“\«,\/ RED LIGHT () gReqD)
) 2 223126 - LIGHT BRACK
S2o115. FED/ORANGE 1 ' g6203 - 1/4NGx1 BOLT
X
FLUORESCENT DECAL \ 18 vl
TN

i
20372 - YELLOW DECAL
223131 - LONG BASE MOUNTING BRACKET “
89040 - 3/8NCx4x6-3/4 U-BOLT A
88362 - 3/8 LOCK WASHER N

88103 - 3/BNC NUT

[ 3
5%

NOTE: MOUNT THE RED LIGHTS AS
REARWARD AS PRACTICAL ON THE
CENTER FRAME. SPACE EVENLY, 2'TO
5' FROM THE MACHINE CENTER.

30100

[%B %T*Cwﬁ 2 E%

223140 - 12x1 2 LIGHT ARM

42
357 inline Ripper Parts 74102 7/05



12 SHANK FOLDING SAFETY LIGHTS

64597 - 30' HARNESS
NOTE: ROUTE LIGHT HARNESS THRU

LIGHT ARMS.

/ 223146 - WISHBONE 4 LEAD

203143
AMBER LIGHT (2)

223145 - AGMODULE

250115 RED/ORANGE
FLUORESCENTDECAL

223126 - LIGHT BRACKET
88203 - 1/4NCx1 BOLT {4)
88702 - 3/8NCx3/4 SET SCREW
88103 - 3/BNCNUT

223132 - 26x36 LIGHT ARM (2)

223130 - SHORT BASE (4)
89040 - 3/8NCx4x7 U-BOLT

NOTE: MOUNT AMBER LIGHTS AS WIDE
AS POSSIBLE. THE AMBER LIGHTS MUST
BE MOUNTED NO MORE THAN 16" FROM
THE IMPLEMENT EXTREMITIES.

NOTE: MOUNT THE RED LIGHTS AS
REARWARD AS PRACTICAL ON THE
CENTER FRAME. SPACE EVENLY, 2 TO
4' FROM THE MACHINE CENTER.

30100
CENTERED

223140 - 12x12 LIGHT ARM

43
357 Infine Ripper Parts 74182 7/08



8 SHANK FOLDING SAFETY LIGHTS

84597 - 30' HARNESS
\ 223145 - AG MODULE

|

22371 - RED DECAL
223118 - RED/ORANGE
FLUCRESCENT DECAL

223126 - LIGHT BRACKET
88203 - 1/4NCx1 BOLT (4)
88702 - 3/8NCx3/4 SET SCREW
88103 - 3/8NC NUT

NOTE: ROUTE LIGHT HARNESS THRU
LIGHT ARMS.

/ 223146 - WISHBONE 4 LEAD

223143
AMBER LIGHT (2)

223158 - 12x26 LIGHT ARM {2}

223130 - SHORT BASE (4)
89040 - 3/BNCx4x7 U-BOLTY

NOTE: MOUNT AMBER LIGHTS AS WIDE
AS POSSIBLE, THE AMBER LIGHTS MUST
BE MOUNTED NO MORE THAN 16" FROM NOTE: MOUNT THE RED LIGHTS AS

THE IMPLEMENT EXTREMITIES. REARWARD AS PRACTICAL ON THE
CENTER FRAME. SPACE EVENLY, 2' TO
4 FROM THE MACHINE CENTER.

223144 -RED LIGHT (2)

30-100"

NG D BT

223140 - 12x12 LIGHT ARM

44
357 infine Aipper Parts 74182 7/05






